Instruction Manual

Single Daybed with Trundle

889142413653

889142413646
o o @
T T 60 mins

ASSEMBLY INSTRUCTIONS

Before You Begin: Phillips screwdriver required for assembly (Not Included). ~ -

Please identify all component parts and hardware pieces required before you begin. Carefully remove all
of the components from the packaging and set aside for assembly. Assemble on a soft surface to prevent
scratching during assembly.

Caution:
Tighten all components securely before use. Failure to do so may result in personal injury.

DO NOT use any sharp objects to open plastic wrapped components as damage to product or
components may result.

Warning;:
CHOKING HAZARD - Small Parts Adult Assembly Required.
DO NOT ALLOW CHILDREN TO CLIMB ON FURNITURE

Serious or fatal injuries can occur from furniture tipping over. You must install Tipping Restraint
Hardware where included to help

prevent the unit from tipping and causing accidental injury, instability, death, or damage. The tipping
restraint is intended only as a safety measure, it is not a substitute for proper adult supervision.
To help prevent furniture from tipping over it must be permanently attached to the wall. Anti-Tip

Safety Wall Straps suitable for the unit weight and wall materials if not included should be purchased and
installed.

000000000000000000000000000000000000000D0D0V0D0D0V0D0V0D0V0D0V0D0D0V0DO0D0V0DO0D0V0DO0D0D0V0D0D0V0DO0D0V0DO0D0V0D0O0DO0D0O0DO0D0O0DO0D0V0D0ODOD0ODODOD0ODODOOO

Customer Service Email: CustomerExperience@theubiquegroup.com | Phone: 866-552-2810



Part

Part 1: Side Left Part 2: Side Right Part 3: Back Part 4: Siderail Front
0
0 0
0
:
0
| |
0
0
1pc 1pc 1pc 1pc
Part 5: Siderail Back Part 6: Trundle Front Panel Part 7: Trundle Rear Panel Part 8: Trundle Siderail
\ N
1pc 1pc 1pc 2 pcs
Part9: Caster Part 10: Slats Part 11: Wood Block Part 12: Bed Legs

4 set 2 pes 4 pes

4 pes




Hardware

NOTE: PHILLIPS SCREWDRIVER REQUIRED (NOT INCLUDED)

JCBB M8 x 16mm

Part A 8 pcs

=

.
W

f( %%

| JCBC M6 X 16/8” | | JCBCM6X11/8 |
JCBC M6 x 45mm JCBC M6 x 30mm
Part B 16 pcs Part C 2 pcs

>SN

|SPRING WASHER M6 X 1/2’| | CSKSCREW M4 X11/2" |
Spring Washer M6 x 12mm CSK Screw M4 x 38mm Allen Key M4
Part E 4 pcs Part F 16 pcs Part G 1pc

|FLAT WASHER M6 X 6/8”|

Flat Washer M6 x 19mm

Part D 4 pcs

Y

Allen Key M5

Part H 1pc




STEP 1:

STEP 2:




STEP 3:

STEP 4:




STEP 5: 35/@

STEP 6:

STEP A : Use the ALLEN KEY M5 (H) to loosen the pre-assembled JCBB BOLT'S on the Left
and Right Side Panels but do not remove. Hang the SIDERAIL FRONT (4) & SIDERAIL BACK
(5) panels onto the LEFT and RIGHT SIDE Panels (1&2)

STEP B : Securely tighten all JCBB BOLTS.

NOTE: Ensure wooden
blocks are facing down.



STEP 8:



Quality and Safety Guidelines

¢ Please use this item on a stable, level surface only. If any of the legs/casters of this product are not
contacting the flooring surface, do not use. Do not use this item if any instability is detected.

o Carefully follow all of the assembly instructions. If all of the parts are not provided, please do not use this
item. Please email us at customerexperience@theubiquegroup.com or call 866-552-2810 for assembly
instructions.

e This item is intended for indoor use. Store indoors also.

¢ This item is intended for lying down , do not jump, climb or stand on this item.

¢ For product longevity, product safety and product integrity, please email us at
customerexperience@theubiquegroup.com or call 866-552-2810.

* For storage instructions, please visit www.theubiquegroup.com.

* To prevent pinching or crushing injuries, please ensure fingers are away from the sides of the trundle
when in motion.

e For our product warranty details or email us at customerexperience@theubiquegroup.com or call
866-552-2810.

 For maintenance instructions and replacement parts, please email us at
customerexperience@theubiquegroup.com or call 866-552-2810.

¢ Please follow the static and dynamic weight capacity limits provided on this item. If you are unsure of the
weight capacities for this product, email us at customerexperience@theubiquegroup.com or call
866-552- 2810.





